5

Victoria: Head Office New South Wales Queensland North Queensland Western Australia South Australia
59 Export Dr Unit 2/1040 Canley Vale Rd  2/55 Christensen Rd, Unit 19/547 Industry Park Unit 8/235 CamboonRd  M: 0417 592 530
W ATE R Brooklyn VIC 3012 Wetherill Park NSW 2164 Stapylton QLD 4207 547-593 Woolcock St Malaga WA 6090 E: bnicholas@wellcross.com.au
P:039316 9700 P: 029757 5800 P:07 3386 2400 Mount Louisa, Townsville P: 08 9248 2955
M ASTER F: 03 9314 0909 F: 029757 5899 F:07 3386 1241 QLD 4814 F: 08 9248 2933
+ PLIMP. PRODUCTE » A E:infc master.comau  En llcross.com.au E: gld@wellcross.comau  P: 07 4774 6331 E: wa@wellcross.com.au

E: nthgld@wellcross.com.au

www.watermaster.com.au

MH30-2 Parts Breakdown




WATER \
MASTER

Victoria: Head Office New South Wales Queensland North Queensland Western Australia South Australia

59 Export Dr Unit 2/1040 Canley Vale Rd  2/55 Christensen Rd, Unit 19/547 Industry Park Unit 8/235 Camboon Rd  M: 0417 592 530

Brooklyn VIC 3012 Wetherill Park NSW 2164 Stapylton QLD 4207 547-593 Woolcock St Malaga WA 6090 E: bnicholas@wellcross.com.au
P:03 93169700 P:02 9757 5800 P:07 3386 2400 Mount Louisa, Townsville P: 08 9248 2955

F: 03 9314 0909 F: 029757 5899 F:07 3386 1241 QLD 4814 F: 08 9248 2933

E:info@watermastercom.au  E: nswawellcross.com.au E: gld@wellcross.comau  P: 07 4774 6331 E: wa@wellcross.com.au

E: nthgld@wellcross.com.au

www.watermaster.com.au

MH30-2 Parts Breakdown

No Code Part No Description Qty
1 414650 80ZB-001 Nut — Hose Barb 2
2 414651 80ZB-002 Hose Barb 2
3 414652 80ZB-003 Rubber Gasket for Hose Barb 2
4 414653 80ZB-004 Bolt M10*30 12
5 414654 80ZB-005 Suction flange 1
6 408450 80ZB-006 Rubber Gasket — Suction Flange/NRV | 1
7 414656 80ZB-007 Pump Case - Front 1
8 408452 50ZB-008 Plug 2
9 408453 50ZB-009 Rubber Gasket for Plug 2
10 414657 80ZB-008 Discharge Flange 1
11 414658 80ZB-009 Rubber Gasket — Discharge Flange 1
12 414659 80ZB-010 Rubber packing ring 1
13 408455 50ZB-011 Nut M6 3
14 414660 80ZB-011 Diffusor 1
15 408457 50ZB-013 Bolt M6*63.5 3
16 414661 80ZB-012 Impeller 1
17 408462 50ZB-018 Bolt M8*42 4
18 414662 80ZB-013 Pump Case O-ring 1
19 408459 50ZB-015 Mechanical seal 1
20 408461 50ZB-017 Aluminium washer 4
21 414663 80ZB-014 Pump Case - Rear 1
22 414664 80ZB-015 Filter Net 1
23 414667 80ZB-018 Filter Net 3
24 414665 80ZB-016 Bolt M8*28 4
25 414666 80ZB-017 Nut M8 4




